Polaris Pro XP Tree Bar Installation

1. Remove skid plate.
2. Install frame mounts (see picture for assembly order):

Outside frame rail >

PARTS LIST
ITEM|QTY PART NUMBER DESCRIPTION
1 1 1453010 Threaded Mount
2 1 |453011 Threaded Mount Backing Plate
3 1 |FM-HEXB-M12x1.25X35-CZ-10.9 |Hex-Head Bolt
4 1 |FM-LKWH-12-CZ-10.9 Split Lock Washers
5 1 |FM-SHCS-M12x1,25X35-CZ-10.9 |Socket Head Cap Screws, DIN 912, Clear Zinc, 10.9 Grade
6 1 453013 18-8 STAINLESS STEEL INTERNAL-TOOTH LOCK WASHER

Reattach skid plate.

Using M10 and M6 SHCS bolts connect the front and rear portion of the tree bar.

Place rock slider and tree bar onto frame mounts and secure with 4 & 5 (see above picture).
Attach HR trim piece using M6 bolts and nuts.

o kuw



